MERCURY (250 [3.0L EFI]) ¥ FUEL MaNAGEMEMT b
Serial Mbr B ange: 07403000 THRU 0T800933 [USA)
Ref |Clazs|Part Description Qt Comment Foolnote &
1 88395171 ADAPTOR PLATE 1
2 27 804630 GASKET 1 25
A 3 8286237 4| REED BLOCK g
A= TO ELBOW ON PLENUM 4 10 855525 2| SCREW, [ME] 12
5 23 855364| BUSHIMNG G
3 25 855362 GROMMET 3
7 10 818934 35| SCREW, [M3 x 38) 3
g 12 a1v2rd| WaASHER, (344 w1.00% 083 |B
3 10 818934 30| SCREW, (M8 » 30 3
10 8839507 1| AR PLEMUM KIT 1
11 27 B04E73 3 GASKET 1 ]
12 10 19937 16| SCREW, [ME = 16) 1
13 834522\ BRACKET. MAP Senzar 1
14 254445) SEMSOR, MAP 1
15 858535 SEMSOR ASSEMBELY, Temperati| 1
16 25 B2702 1 O-RIMG, [.301 » .070) 1
17 8833497 1| THROTTLE BODY 1
18 10 821300 40 SCREW, [ME = 40) 4
19 25 255426 O-RIMG 1
20 a5a851 1 LEVER &55EMBELY, Throttle |1
1 E7748 3 ROLLER 1
22 53 823795 1 RIMG, Retaining 1
23 10 893354 SCREW, Special 1
24 12 281531 WaSHER, Cupped 1
25 12 881932 WASHER, Spool 1
2B 13 E3432 LOCKWASHER, [#10 External] |1
27 8883038 3| CaM ASSEMBLY 1
28 823569 4 BALL, Threaded 1
29 23 93248 1| BUSHIMG 1
il 23 833348| BUSHING 1
Kil 10 40011166 SCREW, M8« 55 1
32 22 99327 1| FITTIMG 1
EX] A79892T| OIL PUMP 1
M 29835926| BRACKET 2
Kid] 10 883942 SCREW, (M4 = 16) f
36 10 821300 25| SCREW, [ME x 28] 4
a7 12 4002316 ‘wWasSHER 4
] 25 834985 GROMMET 4
29 23 822003 BUSHING 4 -
1377 Al SOTOEST 4 CICl DAl 1




